STRUCTURAL TESTING SERVICES

Toowoomba: FCDD / USQ/

West Street / Toowoomba / Qid / 4350

Reception t : 077 4631 2548 £: 07 4631 2110
w : www.fedd.com.an

Test ID #: 5TS-05-104-H
Report Date:  6-Jul-05

structural testing services

L,

BARCOL HARDNESS TEST REPORT

Test Standard:

ASTM D 2583: 1995 Standard Test Method for Indentation Hardness
of Rigid Plastics by Means of a Barcol Impressor

Sample Information:

Client Name: Fiber Glass International ~—
Mailing Address: P.0.Box 26 N
Mailing Address: Richlands N\
Mailing Address: Qid 4077 -

Attn:

Phone: 07 32713944 .

Fax: 07 32713603

STS Job Number: STS-05-104-H

Client Job Id: VMR Whitsunday Job # 284 Test Parel

Sample Description: Laminate Test Panel \.

Specimen Orientation: Mould Side Tested

Specimen Conditioning: 23°C, 50% RH Constant for 88 Hours

Number of Readings: 33

Test Date: 30/06/2005

Testing Technician:

Test Equipment Details:

5

Impressor Model: Barber-Colman GYZJ 934
Serial Number: 110683

Calibration Date: 80672003

L.ocation: P6 Test Laboratory, Faculty of

Fugmeering & Surveying, USQ

Specimen Results:

Barcol Hardness

Average:

45

Standard Deviation: 4.6

Checked By:

Authorised Signature:
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Test ID #: STS-05-104-T
Report Date: 8/07/2005

STRUCTURAL TESTING SERVICES

Toowoomba: FCDD / USQ /

West Street / Toowoomba / Qld / 4350

Reception t : 07 4631 2548 f: 07 4631 2110
w : www.fcdd.com.au

structural testing services

TENSILE TESTING REPORT

ISO 527-4/2/2: 1993 Plastics — Determination of Tensile Properties

Test Date: Test Method: Operator:
TYT2005 FCDD Laminate Tensile Test - Dual Ext - Normal Tension
(ISO 527).msm

Sample Information:

(A) Client Name: Fiber Glass International

(B) Mailing Address: P.0. Box 26 N
{C) Mailing Address: Richlands

(D) Mailing Address: Qld 4077

(E) Attn:

(¥} Phone: 07 32713944

(G) Fax: 07 32713603 ,

(H) Client Job ID: VMR Whitsunday Job # 284 Test Panel
(I) STS Job Number: STS-05-104-T

{J} Specimen Orientation:
{K) Sample Description:

(L.} Layup Sequence:

(M) Principle Dimensions:
(N) Method of Manufacture:
(0) Laminate Cure Schedule:
(P) Test Room Cenditions: 23°C,65% RH

(Q) Conditioning Temp. & RH: | 23°C, 50% RH Constant for 88 Hours
{R) Clamping Pressure {MPa): 5

{8} Testing Speed (mm/min): 2.0
(T) Specimen Prep. Method: Specimens cut by diamond coated cutting wheel, edges
sanded smooth & defect free.

0 Degrees.

Laminate Test Panel

Details Not Supplied by Client
600mse x 600mm

Details Not Supplied by Client
Details Not Supplied by Client

Test Equipment Details:

Test Machine: MTS 810 Material Test System

Z104 Test Laboratory, Facalty of
Engineering and Surveying, USQ

Locetion:

Accuracy Grading: Grade A
Machine Calibration Date: 10/02/2005
Expiration Date: 10/02/2006

Strain Measurement Device:

MTS Extensometer
Model No. 632.85F-14

Extensometer Calibration 26/08/2004
Date:

Load Cell Calibration Date: 10/02/2005
Expiration Date: 10/02/2006

RTI-942 Release.pdf - Page Number: 2 of 23
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s Test ID #: STS-05-104-T

Lo Report Date: 8/07/2005
Specimen Results:
Specimen | Thickness | Thickness | Thickness | Width 1 Width 2 Width 3 Avg Avg Area
# 1 2 3 mn mm mm Thick Width mm*2
mm mm mm mm mm
1 8.62 3.66 8.70 25.10 25.08 25.09 .66 25.09 217.28
2 8.67 8.78 8.89 25.28 25.26 2532 8.78 2529 222.02
3 8.96 5.04 9.09 24.80 24.83 24.87 9.03 24.83 22424
4 9.30 9.37 9.34 25.02 25.03 25.03 9.34 25:03 233.67
5 9.45 9.72 9.80 25.19 25.18 25.18 9.66 2348 243.19
Mean 9.00 9.11 9.16 25.08 25.08 25.10 9.09 . 25.08 228.08
Std Dev 0.37 (.43 0.43 0.18 0.16 0.17 0.41 | .17 10.34
Specimen Results:
Specimen Peak Peak Modulus
# Load Stress of
N MPa Elasticity
MPa :
1 33416 153.79 11384 !
2 35999 162.14 11320
3 33905 151.20 11895
4 38228 163.60 11802
5 39072 160.67 11326 A
Mean | 36124 158.28 11545 g N
StdDev | 2519 5.46 280 N
Specimen Comments:
Specimen # Failore Status
1 Acceptable v
2 Acceptable
3 Acceptable
4 Acceptable
3 Acceptable
Load (N}
400007
30000T
|
200001
100001
Q + + ¥ + + ¥ t +
0 1 F e 3 4 5 6

BExiension {rmj}

Load vs Extension Plot

Checked By:

Authorised Signature: Date: [~07~Iees,

RTI-942 Release.pdf - Page Number: 3 of 23



STRUCTURAL TESTING SERVICES Test ID #: S§TS-05-104-F
Toowoomba: FCDD / USQ / Report Date: 8/07/2005
West Street / Toowoomba / Qld / 4350

Sl _ Reception t : 07 4631 2548 f: 07 4631 2110

structural testing services w : www.fedd.com.an

FLEXURE TESTING REPORT

ISO 14125:1998(E)/Method A/Class IT
Fibre-Reinforced Plastic Composites - Determination of Flexural Properfies

Test Date: Test Method: Onerator:
60712005 STS - Laminate Flexure (ISO 14125).msm

Sample Information:

{A) Client Name: Fiber Glass International

(B) Mailing Address: P.O.Box 26

{C) Mailing Address: Richlands

(D) Mailing Address: Qid 4077

(E) Attn: N

(F) Phone: (07 32713944

() Fax: (7 32713603 N

(H) Client Job ID: VMR Whitsonday Job # 284 Test Panel

(I) STS Job Number: STS-05-104-F,

{J) Layup Sequence: Details Not Supplied by Client

(K) Test Orientation: 0 Degrees

{L) Sample Description: Test Panel For Vessel

(M) Laminate Cure Schedule: Details Noi Supplied by Client

(N) Conditioning Temp. & Humidity: 23°C./50% RH Constant for 88 Hours

{O) Test Room Conditions: 22°C, 42% RH

(P) Nominal Specimen Dimensions (mm): (| 200.x 15

(Q) Nominal Span (mm): - [ 147

(R) Test Speed (mm/min): {( 4.0

(S) Surface in Compression: - | Mold Side

(T) Cuoshion Material: ~ Not Used

(U} Specimen Preparation Method: Specimens cut by diamond coated cutting wheel, edges
N sanded smooth & defect free.

(V) Equations Used: N ISO 14125: 1998(E) Clause 10.1

Test Equipment Details:

Test Machine: MTS Alliance RT/10
Location: Z.126 Test Laboratory, Faculty of
Engineering and Surveying, USQ
Accuracy Grading: Grade A
Machine Calibration Date: 31/05/2005
Expiration Date: 31/05/2006
Strain Measurement Device; Axial Displacement of Crosshead
Strain Calibration Date: 31/05/2005
Expiration Date: 31/05/2006
Load Cell Calibration Date: 31/05/2005 T Tzrr oD
Expiration Date: 31/05/2006 R ~ ~1PPORT
75 0CT 2005
L ED
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- Test ID #: STS-05-104-F
4 Report Date: 8/07/2005

Specimen Results:

Specimen | Thickness | Thickness | Thickness | Width 1 Width 2 Width 3 Average Average Peak
# 1 2 3 mm mm mm Width Thickness Load
mm mm mm mm TR N
1 9.08 8.98 2.90 15.13 15.09 15.10 15.11 8.99 1230
2 8.89 8.96 9.04 14.87 14.83 14.82 14.84 8.96 1434
3 8.76 8.96 9.14 15.18 15.15 15.14 15.16 395 1222
4 0.13 8.43 9.43 14.95 14.96 14.95 1495 | 901 1472
5 9.21 9.58 9.53 15.03 15.05 15.00 15.03 & 944 1519
6 9.18 9.44 9.53 14.79 14.79 14.77 1478 938 1422
Mean 5.04 9.07 9.26 14.99 14.98 14.96 14.28 [ 512 1383
“Std Dev 0.18 0.39 0.27 .15 0.14 0.15 015 | 023 126
Specimen Results:
Specimen Peak Deflection | Strain at | Flexural
# Flexural at Peak Peak Modulus
Stress mm Y% MPa
MPa
1 222,29 11.09 277 9419
2 265.24 12.95 3.22 9833
3 221.73 11.05 295 9181
4 267.22 12.01 3.01 10289
5 250.10 11.82 3.10 9665 MR
6 240.85 11.16 291 9641
- Mean | 244.57 11.68 2.96 9671
Std Dev 20.02 0.74 0.19 378 /{ /
Specimen Comments:
Specimen # Failure Mode
1 Tensile Fracture at Qutermost Layer
2 Tensile Fracture ar Ouiermost Layer
3 Tensile Fracture’at Outermost Layer
4 Tensile Fracture at Outermost Layer
5 Tensile Fractuzz at OQutermost Layer
6 Tensile Fracture at Outermost Layer

Stress (VPa)
280
250} /‘
2401 ]
225 i
2')0,#:
180, -
160 I
140
ya0} 1
100 :
]
6ot __
40 ]
20
0 ' ; ' : ; v o
¢ 1 z 3 4 PRALENCI - o PORT
Strain (%}
Stress vs Strain Plot
Checked By: _
Authorised Signature: _ o Date: _ p-oy-2ooc

RTI-942 Release.pdf - Page Number: 5 of 23



3GU1006  Annexure B

12/11/96
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.................................................................. O|Hz: =0
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AN 288 | 12X ¢
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' scresssssssrrrvalrsarenne - ,....._.....¢-....................... Q 9 O : % &F : g ‘
- ; | 28s SEQE
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Trade Name and Supplier: el W—

..............................................................

Catalyst Type and Batéh No:. N& 02000 5Mekp t\lQ Other ............
Trade Name and SUppliet: oo i R
S (&cuiew. Place. Bedade. Naw . 2100
Area of Laminaie Being {Applicd: |
BasicHall 'O KeelO Chine O  SheerD | .
start . 1. 500> Temperare . MO Humidity J’q /

Finish. 55: 390G Temperature .. 1 7 i s Humidity

is our Business Page 2 of 3
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DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GUI006  Annexure B

12/11/96

Start.......... Temperature  .......... Humidity

Finish ~ ........ . Temperature — .......... Humidity

Start .......... Temperature  .......... Humudity

Finish  ........ . Temperature  .......... Humidity

Start .......... Temperature — .......... Humidity

Finish  ......... Temperature  .......... Huinidity
Total Lamination Time Lks ........ A ASWANIRIS

Total Reinforcement Used: C/R ... CSM ... W/R .. Other...

Total Resin Used: Polyester Iso ... Ortho ... Vinylester ... Epoxy . (;Ie_,\ “LQG\\Y -

Percentage Catalyst: ........... \/ ................................................

e}

Resin/Fibre Ratlo: oo ceeienisnsncnassosiis  eeeeaerraearanaeeane

Weight of Reinforcement
Per Metre? at the end of

Each Day: ceQrgorseraran i aesenaensssanssas rassaseincnsesaenranesses
APPLICATION GUNGB] HAND 0
Average Gel time: ... L‘\"O ..... OO

Time from Gel Coat
application to Hull
Removal from Mould: e eee s eeeeesesssssnesamnren

I hereby certify that I sincerely believe that the information provided above is a correct

record.
Signature
Company Position: CA\)(\OEPS\C\VO(
Date: DS I0%. .
Commercial Vessels Branch Maritime Safety is our Business . Page 3 of 3
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DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIFS 3GUI006  Anncxure B
1211796

Owmer: O Y/
Resin Type and Batch No: Dfi(&\éﬂf\ﬁzk“;ﬁ‘) O 6’3 \Ok\— =
Nuole ¥ Resins -
Trade Name and Supplier: .. U?QX\\QCD\Q% '
o
. ‘ . B X h. . - . ".- .
Reinforcement Type and Batch No: (J.)‘ﬁ\“\{\ .L}.Q&}%......;....QQ.RDCX
)
252A.00.AN\00.
Trade Name and Supplier:
Catalyst Type and Baich No: DNEO2OUD.S Mekp ANE. other ...
Trade Name and Supplier: \“C‘\ .......................................

Brodaae NOwW 2600

\

Area of Laminate Being Applied:

BasicHu! O Keel Chine O  Sheerd | .
Start QS0 .am Temperature Q¢2 R Humidity ) (Z%[
Finish. <> \6 ?(V\ Temperature 92 5 e Humidity 7 : Z

Commercid Vessels Branch 1R 1 F942 ReteomRpR by dgraamber: 8 01 23 Page 2 of 3



DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GUI006  Anncxure B
1211196

Start.......... Temperature  .......... Humidity
Finish  ........ . Temperature  .......... Humidity
Start .......... Temperature  .......... Humidity
Fimish  ........ . Temperature  .......... Humidity
Start .......... Temperature  ........ /4 Humidity
Finish  ......... Temperature  .......... Hufnidity
Total Lamination Time .. 2252, S252.. 6200 L.

Total Reinforcement Used: C/R ... CSM ... W/R'.. Other... . _ O?\GJQCB
Total Resin Used: Polyester Iso ... Ortho ... Vinylester\Apoxy_ _‘.{D\/:O) '

Percentage Catalyst: ‘/ ...................................................

Q

Resin/Fibre Ratio: ... Q%"CD\ ............................................

Weight of Reinforcernent
Per Metre? at the end of

EachDay: = = et teeeeaeeseteaaaeesonrenbt e e s e neansebe s bas
APPLICATION GUNIX HAND Od
? 4
Average Gel time: e G I LA R SRR

Time from Gel Coat
application to Huii
Removal from Mould: et e

I hereby certify that I sincerely believe that the information provided above is a correct
record.

v thoa

Signature

Company Position: &QQO@(C\OC
Déte: B\ - S”OS

..............................................

Commercial Vessels Branch Maritime Safety is our Business Page 3 of 3

RTI-942 Release.pdf - Page Number: 9 of 23



DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GU1006  Anncxurc B
121156

Owner: eeettsereiserieteareaa st rasteas e AR iR e Rt b raar e e s nrerr e st nremresrnen DD

Resin Type and Batch No:.i)i’_,.(.—. ;\\écxrﬂ ...... N \!!x:)?)%){@k?r% -

..................................................................

—
2
Z
g
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g
Z
g
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=
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2
5
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Trade Name and Supplier:
Catalyst Type and Bateh No:_ N OSONOS Mekp N other.o
Trade Name and Supgplier: ... (: Ci\ .......................................

..._?ggcdémg;\\g:.....N%w_ 2\00

oy e —ae e e — —
Area of Laminate Being Applied:
BasicHuit [ Keeld  Chine 0O  SheerO | .
Start 7 5@ .G\ Temperature \S ..... Humidity ) ((_:}Yg%

s

Finish\\" 20, <4 Temperature AL .. Humidity

Commercial Vessels Branch 1R 11-942 RElEHﬁEﬁd‘ §afc5 H@Eﬁ&u&aoer: 10 01 23 Page 2 of 3



DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GU1006  Anncxure B

12/11/96
Start .......... Temperature  .......-.. Humidity
Finish ~ ........ . Temperature  .......... Humidity
Start .......... Temperature  .......... Humidity
Finish  ........ . Temperature  .......... Humidity
Start .......... Temperature . ......... - Humidity
Finish  ......... Temperature  .......... Humidity
Total Lamination Time .. S o e

Total Reinforcement Used: C/R\ASM ... W/R . ~Other... _Q_@ \Q{{)
Total Resin Used:  Polyester Iso ... Ortho .. '\.’inylester\Apoxy _ L\‘,Q\QC:B

Percentage Catalyst: \41 ................................. 745 SO

Q
Resin/Fibre Ratio: \:23“@\ ..............................................

Weight of Reinforcement
Per Metre? at the end of

Each Day: e reree s i T e nmeeentana et e es samnaeneierr s aeansenaran
APPLICATION GUNF HAND 0O
Average Gel time: 56 ...... OO

Time from Gel Coai
application to Hull
Removal fTom IMOuId: ettt e s sasrarennas

I hereby ceriify that I sincerely believe that the information provided above is a correct
record,

Signature

Date: \ . (C)_' O S

.............................................

Commercial Vessels Branch Maritime Safety is our Business Page 3 of 3

RTI-942 Release.pdf - Page Number: 11 of 23



DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GUI006  Anncxurc B
12/11/%6 :

..................................................................

Trade Name and Supplier: ‘\)\)d@){{4ﬁ€:ﬂﬂ6 ........
* Daany NS 201G
Reinforcement Type and Batch No: C,Qﬁ\-\ OVCLS. G \%'S% |

AAAAM. AN CD

Trade Name and Supplier: g
~J
Catalyst Type and Batck No:. N DﬁQ\-\—OS Mekp I\JQ\ Other .............
Trade Name and Supplier: ... FGV\ ................. (s
~ \ \ SN
] Boolugie.. NS 2100

Area of Laminate Being Applied:

BasicHul! (3 Keeld Chine O SheerOd

Start ‘“LFS P{"\ Temperature :;11 ...... Humidity 79(
Finish. =2 -%) © ™ Temperature 2O Humidiy 75[ u

Commercil Vessels Brnah 1R 1 1-942 Reteasmifsiaps BRader 12 07 23 Page 2 of 3



DESIGNING AND BUILDMING COMMERCIAL AND FISHING SHiPS 3GU1006  Annexurc B

12/11196
Start ... ....... Temperature  ...... e Humidity
Finish  ........ ) Temperature  .......... Humidity
Start .......... Temperature  .......... Humudity
Finish  ........ . Temperature  .......... Humidity
Start .......... Temperature  ......... . Humidity
Finish  ......... Temperature  .......... Huinidity

Total Lamination Tlme\\f\@ ...... L%S ..... A AT
Total Reinforcement Used: ~ C/Rv/ CSM.. W/R.. Other .. . _ \j \_< Q} -

Total Resin Used:  Polyester Iso\/ Ortho ... Vinylester ... Epoxy - . \\Q \Q_’C‘S
Percentage Catalyst: .........] i Q-SZ ........ NN/ - o Jéﬁx)\c‘\ _ Zl_\(_ %__
Resin/Fibre Ratio:  ........ ;l\-b\ ...............

Weight of Reinforcement
Per Metre? at the end of

Each Day: et
APPLICATION GUN HAND (|
Average Gel time: :))O ...... (O 0 TS

Time from Gel Coat
application to Huit
Removal from Mould: e eeeceeeeece e e e e e s

[ hereby certify that 1 sincerely believe that the information provided above is a correct
record.

Signature

Company Position: CXU"\OQQ(_Q\FOf
Date: \{ 9.0 oo

Commercial Vessels Branch Maritime Safety is our Business Page 3 of 3

RTI-942 Release.pdf - Page Number: 13 of 23



DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GUI606  Anncxurc B
L1196 -

.................................................................

X(
Trade Name and Supplier: ‘\J \)P\Q% ........ («”CC‘D\QCQ ........

B Q\mgm%\d 209
Reinforcernent Type and Batch No: C,Q‘_\\‘\ ONOOS. (.,\A\\m’x% |

b ehimmmrdht) Teassssstesrsnssinssanrerrrraanesbonnghes

Trade Name and Supplier:

~—’
Catalyst Type and Batch No:. N OSOWOS Mekp {\JR Other .............
Trade Name and Supplier: ... FC"\ ........................................ Ly

Area of Laminate Being Applied:

BasicHul [ KeelO Chine O ShccrE_lA
Start YD .oy Temperature Voo Humidity ) (o.\%
Finish.-O0) .@f‘f\ Temperature NieY .. Humidity (O%Xj

Commercial Vesseis Branch BEEEsber 14 01 23 Page I of 3
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DESIGNING AND BUILDING COMMERCIAL AND FISHING SHiPS 3GUI006  Annexure B

12/11/96
Start .......... Temperature  .......... Humidity
Finish  ........ . Temperature  .......... Humidity
Start .......... Temperature  .......... Humidity
Fimsh  ........ . Temperature  .......... Humidity
Start .......... Temperature  .........0. Humidity
Fimish  ......... Temperature  .......... Huﬁlidity

Total Lamination Time ....... 25 \f\@% ........ br 6 0 \\f\

Total Reinforcement Used: C/R\ASM ... WIR/.. Other... %% \

Total Resin Used: Polyester Iso*/Oﬁho Winylester ... Epoxy Q\ 0,1 \<(f)

Percentage Catalyst: ............... [ ;LS/ ................................ Kt\) i % KO}
Resin/Fibre Ratio: tQ \‘b | ° -

Weight of Reinforcement
Per Metre? at the end of

EachDay: ... erereeeerrenteeeeseeeeasereeitrseeeaaieinressnareaneas
APPLICATION GUNSL  HAND 0
Average Gel time: .. L\’O AR\ 7.0 W40 RO

Time from Gel Coat
application to Hutil
Removal from Mould: e a et ra s

I hereby certify that I sincerely believe that the information provided above 1s a correct
record. Cha

Signature

Company Position: CQ(\O (‘Gb(’
Date: QX(OJDS ...................

Commercial Vessels Branch Maritime Safety is our Business Page 3 of 3

RTI-942 Release.pdf - Page Number: 15 of 23




DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GUI006  Anncxure B
12/11/96 .

Owner: OO U PSUUR PSR URTROYRUUIEI: N <A

..................................................................

o 2 - .
Trade Name and Supplier: ‘\)Ude%(ﬁ%ﬂﬁ% ........ '

. Dalan NSW 269
Reinforcement Type and Batch Nof .- CQ“\\‘\(\\)CQ..% ..... \%Q\\r‘;\% |
| 2080200 |

Trade Name and Supplier:

..............................................................

2ok uaie. NSwW 2100

Area of Laminate Being Applied:

BasicHull (3 Keel {1 Chine O  SheerD

Commercial Veisets Branch R T1-042 RelCaS@6H saFpgemamper: 16 of 73 Page 2 of 3



DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS IGUI0N6  Anmexure B
12/11/96

Start .. ........ Temperature  .......... Humidity
Finish  ........ . Temperature  .......... Humidity
Start .......... Temperature — .......... Humidity
Finish  ........ . Temperature  .......... Humidity
Start .......... Temperature . ........0 Humidity
Finish  ......... Temperature  .......... Humidity

Total Lamination Time ..... .9»\’\({& ...... DZCTM\\”\

Total Reinforcement Used: ~ C/RY CSM ... W/R.. Other ... - 3)\)( \46

DO

Total Resin Used: Polyester Iso ... Ortho ... Vinylester... Epoxy— =<2 . .\gi R

PercentageCatalyst:..........\...':..a:..i ........ N S/ -\AEJO\G\ : \O \<(/>

Resin/Fibre Ratio: {/1\‘@\ ............. /AN

Weight of Reinforcement
Per Metre? at the end of

Each Day: e
APPLICATION GUN{K HAND O
Average Gel time: ... L&—S ...... O,

Time from Gel Coat
application to Hiiil
Removal from Mould: e trre e e e seeneneeneaaenaen

I hereby certify that I sincerely believe that the information provided above is a correct

record:

Signature

Date: 2\"\0"06

........................................

Maritime Safety is our Business Page 3 of 3

RTI-942 Release.pdf - Page Number: 17 of 23
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DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GU1006  Anncxure B
12/11196 .

Owner: ertemeeareseetessescesessesreseesssessanestiiereseasiisesestetsrasiieenesasesasasiiatin

............................................................................................

z
%
3
B
(W
w
=4
5
Z
e
T
~
7
z
m
@,
3
=
i
fw
N

..................................................................

Trade Name and Supplier: N Q@Q}L ........ {',/\CQJ\Q% ........ '
%Q\m:g NSW 20\
Reinforcement Type and Batch No:. CQ"“'\—\(\\)CKQST«' ..... X Q\\ﬁ('\S |

....................................................

Trade Name and Supplier:

Catalyst Type and Baich Mo:. [\}P\ OSQ\-&-OS Mekp N@ Other ........c....

Trade Name and Supupiier: FGV\ ................. g
e Bodtusie. NSwW 2100

Area of Laminate Being Applied:

BasicHull (3 KeelDd Chine 0O  Sheerd | *
Start 22D A Temperature .. \% e Humidity ) toz(

Finish. \V 70, 0o\ Temperature . 32 .. Humidity jb/ﬁ

¢

Commercial Vessels Branch gE R er—180f 23 Page 2 of 3



DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GUI0B6  Annexurc B

12/11/96
Start . ......... Temperature  .......... Humidity
Finish  ........ . Temperature  .......... Humidrty
Start .......... Temperature .. ........ Humudity
Finish  ........ . Temperature  .......... Humidity
Start .......... Temperature — ........ /. Humidity
Finish ... .. ... .Temperature .......... Hufnidity

Total Reinforcement Used: C/RY, CSM ... W/R/... Other ... ‘,2% K(:
Total Resin Used: Polyester Iso+ Ortho ... Vinylester ... Epoxy 7 © \<O)

Percentage Catalyst: \2-6/ .............. N7 B \<€\3\G\ : b \4() )

J
Resin/Fibre Ratio: ... 59\ \‘O‘ .............. ).

Weight of Reinforcement
Per Metre? at the end of

Each Day: cnge e et T et s e rensensnte et ave bt shenseeaenaevaeeas
APPLICATION GUNK) HAND ]
)
Average Gel time: ‘~.DC> ....... NS YA W
Time from Gel Coat
application to Hulj
Removal from Mould: = oo

I hereby ceitify that I sincerely believe that the information provided above is a correct
record.

Signature

Company Position:

Date: \(3 - b . QS

............................................
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DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GUI006  Anmcxure B
12/11/96 .

@ 20 1 7= oSO USRSNR U TTUOTIURUUUt N

..................................................................

Trade Name and Supplier: ‘\)\)d oo P\Ci:ﬂﬁﬁ ........
| - \%omgm W 20\

Reinforcement Type and Batch No: | COORION LS .\...Qk.ﬁ:i[?.ﬁ."\% |

| A0 00 2000
Trade Name and Supplier:

~t

Catalyst Type and Batch No:. AR OSOWOS Mekp M. other ...
Trade Name and Supphier: oo G -

Area of Laminate Being Applied:

BasicHul O KeelO Chine O SheerD) | \
Start \O B 15 LA Temperature ;2@ ..... Humidity ) kO%(
Finish.%.%m\ Temperature 52% ..... . Humidity 7 /
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DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GUI006  Annexure B
121106

Start.......... Temperature  .......... Humidity
Fimsh  ........ . Temperature  .......... Humidity
Start .......... Temperature  .......... Humidty
Finish  ........ . Temperature  .......... Humadity
Start .......... Temperature  ........ .« Humidity
Finish  ......... Temperature ... ... e Hufnidity

< H
Total Lamination Time LJ(-\/\RS&L-—*V‘\A
Total Reinforcement Used: C/R“.../CSM .. W/R.. Other... (O(\j\é C{)

Total Resin Used: Polyester Iso‘._../Ortho ... ¥inylester ... Epoxy \ 6 SD

¢ ) A
Percentage Catalyst:...-.\..fl,g./.e ........................................ K@Q\C& \O Kg

Weight of Reinforcement
Per Metre? at the end of

Each Day: = e
APPLICATION GUNE] HAND O

Average Gel time: R QN\‘[\ ..........................

Time from Gel Coat

application to Hull

Removal Tom Mould: oot cs s naenee

I hereby ceriify that I sincerely believe that the information provided above is a correct
record.

Signature

Company Position: &‘)f\)QWQ ...... {
Date: /l‘"(Q"OH. .....................
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DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GUL1006  Anncxurc B
' 12/11/96 :

Owner: SO RIORIO N e/ A

...................................................................

Trade Name and Supplier: N\) ..... € 7((%‘:‘1‘5‘});/76 ........
Dal mg NSW 201G
Reinforcement Type and Batch No; .' C.Q‘—\\*\r\\-) S S @\\E% |

...................................................

Trade Name and Supplier
Catalyst Type and Batch No: [N OSOWOS Mekp . I\J@ Other ...........
Trade Name and Supplier: ... FGT\ ........................................

Area of Laminate Being Applied:

Basic Hul O KeelD Chine O SheerD

ot

Start 0. 50 Gr~  Temperature . \r—{ ..... Humidity - 70 /g
Fxmsh. al \SW\ Temperature . Q‘D‘ e Humidity 7%/

J
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DESIGNING AND BUILDING COMMERCIAL AND FISHING SHIPS 3GULI006  Anacxure B

12/11/96
Start.......... Temperature  .......... Humidity
Finish  ........ . Temperature  .......... Humidity
Start .......... Temperature  .......... Humidity
Finish  ........ . Temperature  .......... Humidity
Start .......... Temperature  .......... Humidity
Finish  ......... Temperature ~ .......... Humidity

I3

Total Lamination Time ....... L\—\(\nggf‘”’ YN

4
Total Reinforcement Used:  C/RY, CSM .. Wi Otter... (olg”5  |C <

: ol
Total Resin Used: Polyester Iso\ Ortho ... Yiuylester ... Epoxy ( DO _ LCA

Percentage Catalyst: \" ;S‘ ........................................... \(@ \-:'\C\' (Q k(\/)

Resin/Fibre Ratio: ....oe. . \

Weight of Reinforcement
Per Metre? at the end of
Each Day: rengantre et e et e bt e r s e n b e e s mrrrmnernnessass e s rarbs

APPLICATION GUNT HAND {
, )
Average Gel time: ‘-‘C‘Q{\/\\/\

Time from Gel Coat
application to Hull
Removal from Moultd: oo e e eeeaaan

I hereby cextify that I sincerely believe that the information provided above is a correct

record.
Signature
Company Position: (K\)(\OQQ(C\\QC
Date: %,_b,OS ...................
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